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RF EXPOSURE EVALUATION REPORT

Application No.:
Applicant:

Address of Applicant:
Manufacturer:

Address of Manufacturer:

Factory:
Address of Factory:

Equipment Under Test (EUT):

EUT Name:
Model No.:
Trade Mark:
FCC ID:
Standard(s) :

Date of Receipt:
Date of Evaluation:
Date of Issue:

SZCR2407002741MO

Telit Communications S.p.A.

Via Stazione di Prosecco 5/b, 34010 Sgonico — Trieste, Italy
Telit Communications S.p.A.

Via Stazione di Prosecco 5/b, 34010 Sgonico — Trieste, Italy
FUYU PRECISION COMPONENT CO., LTD

Lot M1, Lot F and Lot T1 Quang Chau Industrial Zone, Van Trung Ward,
Viet Yen Town, Bac Giang Province, Vietham

Radio Module

LE910Q1-WW

Telit Cinterion

RI7LE910Q1WW

FCC Rules 47 CFR §2.1091

KDB 447498 D04 interim General RF Exposure Guidance v01
2024-07-12

2024-07-16 to 2024-11-20

2024-11-21

Evaluation Result:

Pass*

* In the configuration evaluated, the EUT complied with the standards specified above.

(o 0

Keny Xu

EMC Laboratory Manager

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
available on request or accessible at mmLMmg_QmLenﬂems_am_QQn_dum Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to lts Cllant and this document does not exonerate parties to a transaction from exerclsmg all their rights and obligations
under the tr i

its. This d 1t cannot be reproduced except in full, without prior written approval of the Company. Any

unauthorized alteratlon forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

1 N1 Workshop,N-10, idde Section,Science & Technlogy Pk Nanshan Distict, Shenzhen,Guangdong, China 518057 t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
TE - - RN ERRN-1081S B #%:518057 t (86-755)26012053 f (86-755)26710594  sgs.china@sgs.com
I

Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l

Report No.: SZCR240700274103
Page: 20f7

Revision Record

Version

Chapter Date Modifier Remark

|

oo
| |
| |

| 2024-11-21 | | Original
| | |
| | |

Authorized for issue by: ‘ ‘ ’7‘

6[ vin Wy\ﬁ

Calvin Weng/Project Engineer

EY'{ C —4[\/\’

Eric Fu/Reviewer

L Uk R

%Inspechon & Testing Semcﬁ E
8GS-C \ ! R ‘ﬁﬁ% Ltd

Shenzhen BrancNesdy.C C Laboratory

Unless otherwise agreed in writing, this document is issued by the Company subject to its | Conditions of Service printed overleaf,
available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responsibility is to Its CIIent and this document does not exonerate partles to a transaction from exercising all their rights and obligations
under the tr This di cannot be reproduced except in full, wllhout prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the or of this d tis unlawful and offenders may be pr

to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

No.A Wersho, 1, S, S & Tcholg Pa, Nnshen it Stenen,Gundon, Chia 518057t (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn

HE - - RYIBEHURAEERREN- 10612 #45:518057  t (86-755)26012053 f (86-755) 26710594  sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l Report No.: SZCR240700274103
Page: 30of7

2 Contents

Page

1 L0 03T - T T 1

2 L0 1 = 0 1 3

3 LT o= = I [N {0 4> 6 o o P 4

3.1 General Description Of BE.U.T. ..o 4
3.2 7= = V1 o) = R
3.3 SY=T =Ttz LT I D151 - T =R
3.4 Test Location
3.5 IS 0 =T 147

3.6 Deviation from Standards
3.7 Abnormalities from Standard CONAItIONS ...........iivuiii e e e e eaans 5

4 FCC Radiofrequency radiation eXpOSUIe lIMitS ..uuiiieeeeeseeeiisirmrnressssssssesesssmsssssssssessssssssssssssessssnnssssssss 0

5 Measurement and CalCUIALION vuuuiiieiieeirreirrerrreeirrnsrrrssrrrnsrrrssrrrssrrssrrrassrassreassresnssrasssensssensssenssrenssren 7

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf,
avaﬂable on request or accessible al -and- Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects
the Company’'s findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole
responslblllty is to I!s Cllem and this document does not exonerate parties to a transaction from exerclslng all their rights and obligations
under the tr tion dc its. This d cannot be reproduced except in full, without prior written approval of the Company. Any

unauthorized alteratlon forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

Y. Worsho, -0, i Secion, Scen & Techndogy Pak Nanshn i, Shnzhen, Guangiong,Chiva 518057 ¢ (86-755) 26012053  f (86-755) 26710594  www.sgsgroup.com.cn
FE & R ELENERREN- 10612 B #%:518057  t (86-755)26012053 f (86-755)26710504  sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)

0 [1d




SGS-CSTC Standards Technical Services Co., Ltd. Shenzhen Branch

SZEMC-TRF-01 Rev. A/l Report No.: SZCR240700274103
Page: 4 0f 7

3 General Information

3.1 General Description of E.U.T.

[] Portable device

Product Type: X Mobile device

[ Fixed device

3.2 Details of E.U.T.

Power supply: DC3.8vV
t%zg'_e Loss (for RF conducted Below 1GHz: 0.5dB, 1GHz~2GHz:0.7dB, Above 2GHz: 1dB
Sample Type: Mobile production
LTE Operation Frequency Band: LTE B2/4/5/7/8/12/13/25/26/38/41/66
Modulation Type: QPSK, 16QAM
LTE Power Class: Level 3
Antenna Type: External Antenna
LTE B2: 2.17dBi, B4: 2.17dBi, B5: 5.17dBi, B7: 2.17dBi, B8:
Antenna Gain: 5.17dBi, B12: 3.17dBi, B13: 3.17dBi, B25: 2.17dBi, B26: 5.17dBi,

B38: 2.17dBi, B41: 2.17dBi, B66: 2.17dBi

Remark:The information in this section is provided by the applicant or manufacturer, SGS is not
liable to the accuracy, suitability, reliability or/and integrity of the information.

3.3 Separation Distance
Minimum test separation distance: | 20cm

Remark: This minimum test separation distance is determined by the smallest distance from the antenna and
radiating structures or outer surface of the device, according to the host form factor, exposure conditions and
platform requirements, to any part of the body or extremity of a user or bystander.
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3.4 Test Location
All tests were performed at:
SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen Branch

No. 1 Workshop, M-10, Middle Section, Science & Technology Park, Nanshan District, Shenzhen,
Guangdong, China. 518057.

Tel: +86 755 2601 2053 Fax: +86 755 2671 0594
No tests were sub-contracted.

3.5 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:
* A2LA (Certificate No. 3816.01)

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory is accredited by the
American Association for Laboratory Accreditation(A2LA). Certificate No. 3816.01.

* VCCI (Member No. 1937)

The 3m Fully-anechoic chamber for above 1GHz, 10m Semi-anechoic chamber for below 1GHz,
Shielded Room for Mains Port Conducted Interference Measurement and Telecommunication Port
Conducted Interference Measurement of SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen EMC laboratory have been registered in accordance with the Regulations for Voluntary
Control Measures with Registration No.: G-20026, R-14188, C-12383 and T-11153 respectively.

* FCC —Designation Number: CN1336

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
as an accredited testing laboratory.

Designation Number: CN1336. Test Firm Registration Number: 787754.
¢ Innovation, Science and Economic Development Canada

SGS-CSTC Standards Technical Services Co., Ltd., Shenzhen EMC Laboratory has been recognized
by ISED as an accredited testing laboratory.

CAB identifier: CN00O6.
IC#: 4620C.

3.6 Deviation from Standards
None

3.7 Abnormalities from Standard Conditions
None
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4 FCC Radiofrequency radiation exposure limits

According t081.1310, the limit for general population/uncontrolled exposures

Frequency range Electric field strength Magnetic field strength Power density | Averaging time
(MHz) (V/m) (A/m) (mW/cm?) (minutes)

Limits for General Population/Uncontrolled Exposure

0.3-1.34 614 1.63 *(100) 30
1.34-30 8241f 2.19/f *(180/f2) 30
30-300 275 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30
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5 Measurement and Calculation

MPE Calculation
According to the formula S=P/41TR?, we can calculate S which is MPE.

Note:
1)P (mwW)

2)R = distance to the center of radiation of antenna (in centimeter)
3)MPE limit = 1ImW/cmz

Max Power Gain X )

Operating Frequency A”‘ef‘“a Conducted | EIRP(ERP) EIRP.(E.RP) Density Limit according to Ga!n IEER? CETTE .
Gain Limit _ according to| Allowed | conclusion
Band (MHz) (dBi) Power (dBm) (@Bm) at R=20cm| (mW/cm2) | EIRP(ERP) Pd (dBi) (@Bi)
(dBm) (mW/cm2) (dBi)

LTE Band 2 1850.7 2.17 25.00 27.17 33.00 0.1037 1.0000 8.00 12.01 8.00 Pass
LTE Band 4 1710.7 217 25.00 27.17 30.00 0.1037 1.0000 5.00 12.01 5.00 Pass
LTE Band 5 824.7 5.17 25.00 28.02 38.45 0.1261 0.5498 15.60 9.41 9.41 Pass
LTE Band 7 2502.5 2.17 25.00 27.17 33.00 0.1037 1.0000 8.00 12.01 8.00 Pass
LTE Band 8 898.2 5.17 25.00 28.02 34.77 0.1261 0.5988 11.92 9.78 9.78 Pass
LTE Band 12 699.7 3.17 25.00 26.02 34.77 0.0796 0.4665 11.92 8.70 8.70 Pass
LTE Band 13 779.5 3.17 25.00 26.02 34.77 0.0796 0.5197 11.92 9.16 9.16 Pass
LTE Band 25 1850.7 2.17 25.00 27.17 33.00 0.1037 1.0000 8.00 12.01 8.00 Pass
LTE Ba;zd 4)2 6(814- 814.7 5.17 25.00 28.02 50.00 0.1261 0.5431 27.15 9.36 9.36 Pass
LTE Bagfg)%(sz“' 824.7 5.17 25,00 28.02 38.45 01261 | 0.5498 15.60 9.41 9.41 Pass
LTE Band 38 2572.5 2.17 25.00 27.17 33.00 0.1037 1.0000 8.00 12.01 8.00 Pass
LTE Band 41 2498.5 217 25.00 27.17 33.00 0.1037 1.0000 8.00 12.01 8.00 Pass
LTE Band 66 1710.7 2.17 25.00 27.17 30.00 0.1037 1.0000 5.00 12.01 5.00 Pass

Remark: Max output power including tune up.

<« I
[} .
‘éb‘lnspecnon & Testi

L

Rod A =~
ing Services 5
&

-End of the Report-
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